
Z:\suzanne\Water Rights\RM Water Rights History\Section 1.doc  1 

SECTION 1 
HISTORY OF WATER RIGHTS 

 
 
Early appropriative rights for lands now part of Rancho Murieta were involved with the 
Cosumnes Irrigation Association, including the Fruitridge Investment Co. These rights, 
under Licenses 537, 2629, and 6238, covered primarily what are no the agriculturally lands 
in the southwest portion of the District, the lands submerged under Clementia Reservoir, 
and areas around the Murieta Parkway gate, the Rancho Murieta Training Center and 
Murieta Village. 
 
Early license forms used by the State included a “priority of right” clause that confirmed the 
date of the right, the amount of water to which the right was entitled, and the purposes of 
[...]
Treated water is pumped from the treatment plant to three storage tanks which 
supply water by gravity to most of Rancho Murieta. Tanks are sized to meet 
maximum daily demands, primarily summer irrigation usage and reserves for fire 
protection. One 1.2 million gallon tank (Reservoir No. 1) located off Rio Oso Street, 
serves most of Rancho Murieta north of State Highway 16 and areas south of 
Highway 16 north of the river, including Murieta Village and the commercial-
industrial areas. A 0.2 million tank (Lookout Reservoir), located above Murieta 
Plaza, provides a fire reserve for these areas south of Highway 16. 

 
A hydro-pneumatic system with two 125 HP pumps, taking suction from Reservoir 
No. 1, provides adequate pressure to the residential areas above Reservoir No. 1 
levels. A standby engine-generator enables operation of the pumps for this system 
in the event of SMUD power outages. 

 
A third tank, to be constructed in 1991, will be located on a hill east of the eastern 
District boundary, and will also provide gravity pressures to the entire District 
system. This tank is sized (3 Mg) to assist in supplying peak daily usage demands 
and reserves for fire protection. 

 
B. Distribution 

Water mains are sized primarily to meet fire flow requirements. Loops are provided 
in residential and commercial areas to insure supply from more than one direction. 
Hydrants are installed in all areas, as located by the American River Fire Protection 
District. 

 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4.doc  7 

C. Metering 
Every customer’s usage is metered with totalizing, positive displacement meters, 
mostly on an individual use point basis. Some users, e.g. Murieta Plaza, the 
Country Club Lodge, Murieta Equestrian Center, use “master” meters feeding 
multiple points. 

 
Hydrant flows for fire flows, mains flushing, etc., are not metered. Customers 
needing bulk water, e.g. in tank trucks, are loaned a hydrant-attachable meter to 
produce billing information. 

 
   
 
 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  1 

SECTION 4A 
WASTEWATER COLLECTION, TREATMENT & DISPOSAL 

 
 
General 
Collection and treatment of wastewater, and re-use of the treated product, with a zero 
discharge to the Cosumnes River watershed, was an integral part of the planning of 
Rancho Murieta. The first Planned Development document, Ordinance Z-69-62, dated 23 
July 1969, required (Section 11-B) that no effluent be discharged into the river". 
 
The major appropriative water right, Permit 16762, that permits diversion from the River for 
domestic water uses, also requires treatment and re-use of the wastewater under zero 
discharge conditions. Conditions 24, 25, and 26 of this permit are the pertinent 
paragraphs, the last (26) requiring that treated wastewater be used for irrigation in lieu of 
water from other sources. 
 
The current version of the discharge permit, designated Order No. 90-124, was transmitted 
to the District 4 May 1990, and rescinded and superseded the most current previous Order 
86-161. A complete copy of the current order, 90-124, is attached as Appendix B. 
 
Order No. 90-124 contains an information sheet describing Rancho Murieta; a list of 18 
general findings; the compliance order listing 19 provisions, specifications and prohibitions; 
plus a required monitoring and reporting program. Those of the above of special 
significance to Rancho Murieta CSD operations include (listed by Order 90-124 
designations): 
A. Findings 

9. The order is consistent with the Water Quality Control Plan for the 
Sacramento-San Joaquin Delta basin. 

10.  Sacramento County has approved a Negative Declaration in accordance with 
CEQA and State Guidelines, and: 

11.  The RWQCB concurs that there are no significant impacts. 
13.  The SWRCB water rights permits (16762) requires use of wastewater for 

irrigation purposes in lieu of water from other sources when the flow of 
influent wastewater reaches 424 AFA. 

16c.  The wastewater does not need to be managed as a hazardous waste. 
a. Discharge Prohibitions 

1. The direct discharge of wastes to surface waters or surface 
water drainage courses is prohibited. 

 2. The by-pass or overflow of untreated or partially treated    waste 
is prohibited. 

 3. The use of reclaimed wastewater for purposes other than 
irrigation is prohibited. 

 
B. Discharge Specifications 
 2. The discharge shall not cause degradation of any water supply. 
 3.  Reclaimed wastewater treated in accordance with Section 60313(b), Article 

4, Division 4, Title 22, CCR may be discharged in the following designated 
areas: a) the north golf course; b) the south golf course; c) the treatment 
plant equalization reservoirs; d) the proposed Rancho Murieta Homeowner's 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  2 

Association Corporation yard; and e) the proposed community park. 
9. Reclaimed wastewater conveyance lines shall be clearly marked as such. 
10.  Reclaimed wastewater operations shall be well managed to minimize erosion 

and runoff. 
 
C. Provisions 

2.  The Discharger shall comply with the attached Monitoring and Reporting 
Program No. 90-124. (Monitoring and reporting requirements are outlined 
later in this chapter). II. Collection: 
a. Systems and Equipment 

All wastewater generated from every home, business, etc. in the 
District is collected, the large majority through a separate sanitary 
sewerage system; with the very minor exception of three restrooms on 
the golf courses and the Rancho Murieta Association shops. At these 
sites, wastewater is accumulated in underground holding tanks, and is 
periodically pumped and hauled to the wastewater treatment plant. 
No surface water drainage is admitted into the sanitary sewerage 
system. A completely separate system of storm drains and channels 
conveys all surface waters to the Cosumnes River watershed, with no 
mixing with the sanitary sewerage at any time, including surface 
"flooding" conditions. 

b. Transport 
The topography of Rancho Murieta and the planned land uses do not 
permit simple gravity flow of wastewater from the sources; i.e. homes, 
businesses; to the wastewater treatment plant. Wastewater pumping 
(lift) stations are required for present (1990) development and more 
will be required as other, additional areas are developed. Current lift 
station systems are: 
1.  "Main Lift", located just north of the Fire Station on Murieta 

Drive, handles wastewater from all sources north and west of 
the river, including all current residential development north of 
Highway 16, Murieta Plaza, Rancho Murieta Training Center, 
Murieta Village, Murieta Airport, and Murieta Equestrian Center. 
Four satellite lift stations; located: a- at the west end of Cantova 
Way, b-at the intersection of Cantova Way and Murieta Drive, 
c- at Alameda Drive near the tennis courts, and d- on Camino 
del Lago near the "Street of Dreams" homes; are also part of 
this "Main Lift" system. 

 
This "Main Lift" has an emergency engine/generator to provide 
electrical power for continued operation in case of Sacramento 
Municipal Utility District power outages. The four smaller 
satellite lift stations have emergency power connections 
capable of being supplied by a portable engine/generator set, 
part of Rancho Murieta Community Services District's standby 
equipment. 

 
This "Main Lift" was designed and built with provisions for 
installation of additional equipment; e.g. communitors and 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  3 

pumps; to handle all planned future development north and 
west of the river, including the commercial acreage north of the 
airport, east of Murieta Drive. 

 
Wastewater from this "Main Lift" is pumped through a force 
main easterly along Highway 16, crossing the river on the 
"Yellow Bridge" to the wastewater treatment plant south of 
State Highway 16. 

 
2. Rancho Murieta South 

A single pumping station, with separate equipment for sanitary 
sewerage and for storm water, has been constructed near the 
third tee of the South Golf Course as part of the initial 
development of residential areas south of the river, north of 
Highway 16. Surface water is pumped over the levee directly 
into the Cosumnes River channel. Wastewater is pumped, via a 
force main, to the wastewater treatment plant across State 
Highway 16. 

 
This station also has an engine/generator to enable operation 
during SMUD power outages. 

 
Complete residential development of Rancho Murieta South 
may require additional satellite lift stations as part of the 
wastewater collection and transport system. 

 
Treatment 
A. Process Overview 

The total wastewater treatment sequence takes place in two distinctly separate 
phases: 
1. Winter, collection, phase. Wastewater is given primary and secondary 

treatment only, at the rate it is generated; and stored in two ponds located 
south of State Highway 16, east of the plant buildings. The equipment, 
ponds, etc. involved are sized to handle the total wastewater flows from all of 
Rancho Murieta on a completely built-out basis. Maximum flow rates in the 
order of 1.5 Mgd are expected, and approximately 825 acre-feet (236 Mg) of 
storage is available in the two ponds. 

 
2.  Summer, disposal, phase. Stored wastewater is given tertiary treatment and 

supplied to (currently) the golf courses for irrigation. The plant equipment for 
these operations was installed in two, identical arrays, each capable of 
processing up to 1.5 Mgd in a 24 hour/day operation. 

 
B. Collection (Phase 1) Treatment Operations 

1.  Primary treatment, which is essentially only solids size reduction, is done by 
communitors in the "Main Lift" and Murieta South pumping stations. Odor 
generation and grease agglomeration at "Main lift" are controlled by metered 
additions of selectively engineered bacteria. 

 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  4 

2. Secondary treatment is done in four facultative digestion ponds at the west 
end of the wastewater treatment plant site. Aerobic digestion conditions, 
maintained by use of floating, powered agitator/aerators operated on timed 
cycles, produces further breakup of solids to a size/condition where most 
solids tend to remain in suspension. Piping arrangements in these ponds 
permit bypassing, draining, and removal of settled solids while maintaining 
secondary treatment operations. 

 
3. Digested effluent from these facultative ponds is piped to the two storage 

ponds, and held through the non-irrigation season. Some additional digestion 
and solids settling takes place in these ponds during the storage season. 

  
C.  Disposal (Phase 2) Treatment 

1.  Plant equipment. Parts of the tertiary treatment equipment are sized to 
handle the entire plant, including: 
a. Chemical storage for H2SO4 liquid NaOH, liquid alum and polymer, 

and liquid chlorine. 
b. Transfer/feed pumps (tertiary lift station). 
c. Chlorine contact chamber. 
d. Sludge dewatering and disposal beds. 
e. Auxiliaries, such as compressed air, pressurized process (reclaimed) 

water. 
f. Process control laboratory. 

Other plant equipment, built in two halves, each array handling only half the 
maximum flow, include: 

g. Dissolved air flotation units. 
h. Gravity sand filters. 
i. Chemical feed pumps and metering devices. 
j. Motor and other electrical controls. 

 
2. Plant operations. 

a.  Influent: Wastewater that has received primary and secondary 
treatment is pumped from the non-irrigation season storage ponds. A 
variable submersion depth suction device (the "Eagle") permits 
drawing off influent at levels selected to minimize variations in; e.g. 
solids content. 

 
Chemicals, NaOH, or H2SO4, and C12; are metered into the influent 
stream at the tertiary lift pumps; and alum and polymer are fed at the 
inlet to each dissolved air flotation unit. Quantities are based on 
influent analyses and previous operating experience in 44 producing 
the desired plant effluent. Parameters measured include Ph, total 
alkalinity, solids (turbidity), biological oxygen demand, bacteria, and 
residual C12. 
 

b. Dissolved air flotation. This stage processes the influent stream into 
three streams: (a) heavy, rapid-settling solids; (2) light, floatable 
solids; and (3) fine, still-suspended solids. The unit is an upright 
cylindrical vessel approximately 20 feet diameter by 12 feet high. 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  5 

Influent is fed at mid-height on one side; effluent (stream 3) is 
discharged over a weir on the opposite side. A recirculating stream of 
approximately 350 gpm is taken off the effluent, pressurized to 60-70 
psig, and injected with high pressure air. This air-saturated stream is 
then injected back into the body of the unit through an orifice. The 
resultant pressure drop causes the dissolved air to come out of 
solution as a very high number of extremely fine air bubbles. The 
lighter "floatable- solids (stream 2) unite with the bubbles and rise to 
the liquid surface. Rotating skimmers move these solids over a radial 
weir into the sludge disposal system. 

 
The heavy solids (stream 1) settle to the slightly conical bottom of the 
unit, and are swept to a center discharge pipe by rotating rakes. This 
sludge is also periodically, automatically discharged to the sludge 
disposal system. 
 
The clarified liquid (stream 3) rises through exit ports at about mid-
height upward into a circumferential header at the top, and over a weir 
into the discharge line to the next processing unit, the sand filter. 
Additional chemicals; usually alum, polymer, and chlorine; can be 
added between the dissolved air flotation unit and the sand filter. 

 
c.  Filtration. This stage affects the final solids removal from the clarified 

stream from the DAF units. The equipment units are "gravity, rapid-
sand" filters, with an approximately 12" deep bed of graded Monterey 
Sand as the filter media. Each unit has three, 100 square foot 
chambers, operated independently by automatic controls designed to 
produce the desired effluent with minimum downtime. Four operating 
modes are used: 
1) Normal-filtration-mode. Liquid (DAF effluent) passes through 

the filter media, through the under drain piping and valves, and 
exits via a header to the next processing stage, chlorination. 

2) Air sludge agitation ("Air Mix*'). The rising pressure drop across 
the sand filter media is sensed and turns on air-sparging 
headers located immediately above the upper sand surface. 
This air sparging disrupts the blanket of solids that accumulates 
at the sand upper surface, reduces the pressure drop, and 
extends the sand bed filter life. This air agitation then 
continues, with normal filtration and discharge of filtered liquid 
to the next stage. 

3) Filter media agitation (Pulse Mix*). The rising level of liquid 
above the sand bed eventually contacts a sensor that triggers 
an air-agitation cycle of the filter media. The filtrate discharge 
valve is closed, and backwash filtrate is pumped back into the 
under drain, forcing trapped air upward through the sand 
media. This pulse of air dislodges much of the solids  

 
*Trademark of filter manufacturer 
 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  6 

accumulated in the depth of the sand media to above the media 
upper surface, and lowers the influent level above the media. 
This "Pulse Mix" is repeated, automatically, for a selected 
number of cycles or until the pressure drop increases to start 
the final, backwash cycle. 
4) Backwash (Hydro-Scour*). The filter media is 

backwashed when the pressure drop across the media 
reaches the maximum permitted by the design. The 
influent, with solids Trademark of filter manufacturer. 
suspended by the "Air Mix" sparging, is first drained off 
into a mud well, while normal filtration continues. Then, 
normal filtrate discharge is stopped; and filtrate is 
pumped back upward through the filter bed, thoroughly 
backwashing the accumulated solids out into the mud 
well. This backwashed liquid is returned to the facultative 
digestion ponds. At the conclusion of this backwash 
cycle, the normal filtration cycle (1) above, is resumed. 
  
The filtered effluent, "reclaimed waste water", at this 
stage, now has a solids content, (turbidity), low enough 
to meet State standards for irrigation use. (See IV, 
Standards and Qualifications, following). 

d)  Chlorination. The effluent from the filters, essentially free of 
solids, must have the bacteria also reduced to essentially zero 
levels to meet State standards. This is done by injection into 
the filter effluent of a C12-in-water stream at the head of a long-
path chlorine contact chamber. This reaction rate is rather slow, 
the chlorine contact chamber is designed for a retention time of 
four hours at full plant throughput. Feed rates of the C12-water 
solution are designed to produce a chlorine residual at the 
chlorine contact chamber exit of 2.0 to 5.0 ppm, and essentially 
a zero level after being stored in the equalization pond (3 
below). 

e) Sludge System. 
1)  Equipment and Operations. Sludge from the DAF units is 

transported via a gravity pipeline (sewer) to an array of 
sludge dewatering and drying beds located along the 
south boundary of the waste water treatment plant. 
These four beds are each of 5,600 square feet area, and 
each bed has individual, manually operated, inlet and 
outlet valves. 

 
Liquid remaining in the sludge feed drains out through 
the under- drains and is pumped back into the non-
irrigation storage ponds. The remaining solids are 
allowed to naturally dry, and are periodically removed for 
disposal. 
Disposal can be made in sanitary landfills, as approved 
by the State Department of Health Services, or can be 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  7 

used in agriculture as fertilizer, again as approved by the 
State DOHS. 

 
3. Operating Procedures.  

Detailed operating procedures have been written for both the secondary and 
tertiary operations, by a professional consulting engineer specialist. These 
include detailed equipment descriptions, startup and shutdown procedures, 
normal operations, and alarm responses. These detailed procedures are 
primarily for use by plant operators. A copy is attached as Appendix D. 

 
4. Storage and Delivery. 

The final, treated effluent is accumulated in a 6.0 mg equalization pond. 
Some, final, reduction in residual chlorine levels takes place, but no other 
processing.  

 
Control of plant operating cycles is controlled from equalization pond levels. 
Delivery from the equalization ponds can currently (1990) be made only to 
the two existing golf course irrigation systems. Delivery is made to the south 
course irrigation system through a 12" gravity line to ponds between south 
course sixteenth green and seventeenth tee. 

 
Delivery to the north course irrigation system is by three, vertical turbine 
pumps taking suction directly from the equalization pond. The treated water 
is piped through a 12" line to the north course westward along State Highway 
16, across the "Yellow Bridge", and connects to the course irrigation system 
on No. 10 fairway. A surge control valve off the pump discharge line has 
been installed to minimize pipeline damage from rapid shutoff of irrigation 
flows. 

 
Operations of these pumps, and the valve controlling the gravity line to the 
south course ponds are controlled by RMCSD at the request of golf course 
personnel. Typical golf course operating sequences, present and probably 
future, are discussed in the next section (Section 5). 

 
Standards and Qualifications 
A. Operator Qualifications 

Plant operators must be certified as Wastewater Treatment Plant Operators by the 
State DOHS. At least one Grade III operator is required. Lower grade operators or 
operators in training may also be employed in plant operations under the Grade III 
operator; or under the general supervision of the Waste Water Superintendent who 
must be certified at Grade III or higher. 

 
B. Effluent Standards 

Standards for reclaimed wastewater are set by the State Regional Water Quality 
Control Board, and are part of the permit assigned to Rancho Murieta. Critical 
constituents and characteristics specified are: 
 
 
 



Z:\suzanne\Water Rights\RM Water Rights History\Section 4A.doc  8 

Constituent or   Monthly  Monthly 
Characteristic  Units  Mean  Median Maximum 

 
Total Coliform  MPN 
Organisms  100 ml --    2.2      23 

 
Turbidity  NTU  2     ---        5 

 
These standards now apply to irrigation uses on both the North and South golf 
courses. Also, the golf courses greens keeper prefers that residual chlorine levels 
be held close to zero, to minimize damage to certain turf grasses. 

 
C. Effluent Monitoring and Reporting 

The Regional Water Quality Control Board requires (Monitoring and Reporting 
Programs 90-124) monitoring of plant operations, sampling and analyses of the 
effluent product, and periodic reporting to that board. The currently-prescribed 
program is: 

MONITORING  
  Type Sample 
Constituent Units Sample Frequency 
Flow Mgd Continuous  
pH pH Units Grab Weekly 
Settleable Matter ml/i Grab 2X week 
Coliform Organisms MPN/100 ml Grab Daily 
Residual Chlorine mg/1 Grab Daily 
Turbidity NTU Continuous  

 
REPORTING 
Reports must be submitted quarterly to the Regional Board. The Board also may 
request an annual summary report that summarizes data for the entire previous 
year, discusses any deviation from standards, and outlines corrective actions 
planned. 
 



Z:\suzanne\Water Rights\RM Water Rights History\Section 5.doc  1 

SECTION 5 
RECLAIMED WASTE WATER USAGE 

 
 
Mandated Requirements 
A. Permits 

The original Planned Development Ordinance approved for Rancho Murieta (Z-69-
62) contained a requirement that no wastewater be discharged back into the 
Cosumnes River watershed. 

 
The major appropriative water right, Permit 16762; under which water is diverted 
from the river for domestic use; requires treatment and re-use of wastewater, with 
zero discharge. 

 
The wastewater permit issued to the District, Order No. 90-124, also requires 
treatment and re-use of wastewater, in lieu of diversion of water from the river. It 
also specifies places of use, including golf courses and public parks; and prohibits 
any discharge to surface water drainage courses. 

 
B. Design Criteria 

Early plans and designs for Rancho Murieta included concepts enabling compliance 
with the above permit conditions: 
1. Collection and storage of all wastewater, at as-generated rates, the year 

around. 
2. Primary and secondary treatment, at as-generated rates.  
3. Tertiary treatment• and re-use during the irrigation-summer-season, at rates 

adequate to dispose of each year's total generation. 
4. Primary disposal; i.e., irrigated; areas would be golf courses, public parks, 

and property owners corporation (maintenance) yards. 
 
C. Plant Designs and Operations 

1. Generation/Collection 
The 5,189 residences, businesses, etc. authorized by the Planned 
Development Ordinance for Rancho Murieta converts, using industry-
standard criteria, into 5,900 Equivalent Dwelling Units (EDU). The accepted 
industry criteria for wastewater generation is 200 gallons per day per EDU. 
Based on these accepted data, plant designs and operations must, at full 
build-out of Rancho Murieta, be based on: 

 
Daily wastewater = 1.18 million gallons 

generation  per day (Mgd) 
= 3.62 acre feet (AF) 

 
Annual total  = 430 Mg 
  generation  = 1322 AF 

 
Plant designs and operations, to comply with design criteria B-1 and B-2 
above, have been installed and set up for a 1.5 Mgd maximum. 



Z:\suzanne\Water Rights\RM Water Rights History\Section 5.doc  2 